


Thank you for purchasing a Panda Hobby 1 /18th 4WD Scale Crawler. 
Your model is a high quality 4WD vehicle. 

This manual contains the instructions you will need to operate and maintain 
your model so that you can enjoy it for years to come. We want you to feel 
confident that you own one of the best-performing models in the market 

and that it is backed by a team of professionals who aim to provide the high­
est level of factory support possible. This manual contains all the necessary 
setup and operating procedures that allow you to unlock the performance 

and potential that our engineers designed into your model. Even if you are an 
experienced R/C enthusiast, it' important to read and follow the procedures in 
this manual. Thank you for choosing Panda Hobby. We hope you enjoy your 
new model! 

CONTENTS 

SAFETY PRECAUTIONS ................................................................................ 1 

SUPPLIED EQUIPMENT AND REQUIRED EQUIPMENT. ...................... l 

3-VIEW DRAWING .......................................................................................... 2 

BOTTOM VIEW PARTS ................................................................................... 3 

SPECIFICATIONS ............................................................................................. 4 

DRIVING YOUR MODEL ................................................................................ 5 

CHARGING INSTRUCTIONS ........................................................................ 6 

GETTING STARTED ......................................................................................... 6 

TRANSMITTER CONTROLS .......................................................................... ? 

Maintaining Your Model.. ............................................................................ l O 

TROUBLESHOOTING ...................................................................................... 11 

ASSEMBLY STEPS ............................................................................................ 13 

EXPLODED VIEW .............................................................................................. 33 

PARTS LIST ......................................................................................................... 35 



• SAFETY PRECAUTIONS 

All instrucrIons and precaurlons outlined In this manual should be strictly followed to ensure safe operation 
of your model. This model is not intended for use by children under 14 years of age without the supervision 
ofa responsible and knowledgeable adult. 

We want you to safely enjoy your new model. Operate your model sensibly and with care, and it will be 
exciting, safe, and fun for you and those a1ound you. I ailure to operate your model in a safe and responsible 
manner may result in property damage and serious injury. The precautions outlined in this manual should 
be strictly followed to help ensure safe operation. You alone must see thal the instructions are followed anc.l 
the precautions are adhered to. 

Important Points to Remember 
• Your model is not intended for use on public roads or congested aIeas where its operation can conflict 
with or disrupt pedestrian or vehicular traffic. 
• Never, unde1 any circumstances, operate the model in crowds of people. Your model is fast and could 
cause injury if allowed to collide with anyone. 
• Because your model is controlled by radio, it is subject to radio interference from many sources that are 
beyond your control. Since radio interference can cause momentary losses of radio control, always allow a 
safety margin in all directions around the model in 01der to prevent collisions. 
• The motor and baltery can become hot during use. Be careful to avoid get ling burnt. 
: Don'.t operate yoUI model at nighl, 01 anytime your line of sight to the model may be obstructed 01 
1mpa1red in any way. 
•Most importantly, use good common sense at all limes. 

ESC (Speed Control) 

• Disconnect the Battery: /\lways disconnect the battery from the model when not in use. 
• Transmitter on First: Switch on your transmitter first before switching on the speed control to prevent 
1 unaways and erratic perfo1 mance. 
• Don't Get Burnt: The motor can become exnemely hot during use, so be careful not to rouch it unril it is 
cool. Make sure there is adequate airflow to the motor. 
,Use the Factor y -Installed Connectors: Do nol change the battery connector. Improper wiring can cause 
Are or damage to the tSC. Please note that modified speed controls can be subject to a rewiring fee when 
returned for service. 
•Insulate the Wires: Always insulaLe exposed or damaged wiring with heat shrink tubing to prevent short 
citcuirs. More information please refer to your f-SC instruction manual. 

SUPPLIED EQUIPMENT AND REQUIRED EQUIPMENT 

SUPPLIED EQUIPMENT REQUIRED EQUIPMENT 

GJ 

7.4V S00Mah 
Li-ion Battery 

Body Clips 

USB Charger 

Cross wrench 

2.4Ghz 3ch Full 

Function Radio 

Hex Wrench l .Smm Jumper Plug 

Nothing 

PAlW>A HOIIBI' · TETRA · INSTRUCTION MANUAL 



3-VIEW DRAWING 

150mm(5.9on) 

263mm(10.3in) 

120mm(4.721n) 

2lmm(0.83in) 

l 50mm(5.9in) 

263mm(l 0.3in) 

PANDA IIOllll'Y · TETRA · INSTRUCTION MANUAL 



0 

Rear Shock 
Absorber 

Spare Tire 

BOTTOM VIEW PARTS 

F rant Bum per 

Steering Knuckle Arm 

Front Shock 

Dr1veshaft 

PA.WW HOIIIII' · TETRA· INSTRUCTION MANUAL 



SPECIFICATIONS 

Vehicle Type: 4WD <:.cale Crawle1 

Approximate Assembly Time: No assembly requrred trueRTR 

Ballery: S00rnAh 2 cell Li Jon w/ 1ST connector (i/'lclllded) 

Body: Scale. silk printed 

Motor Size: Brushed 180 511 reverse rotation 

Motor Type: B,ushed 

Cha1ger: USBCharger 

Chassis St1ucture / Material: Steel Ladde, hame with Nylon Composite CrossmE>mbers 

Drive System: Shan Driven 4WD 

Completion I evel: Ready To Run 

Differenlial: Locked 

Radio: 7.4GH7 

Steering servo: ln,.:luded 

Size/Scale: 1:18 

Speed Conlrol: lnclt1ded- fully propnrtional forward & reverse 

su�pen�lon: Solid Axle 4 I ink 

Wa ter -Res1stiln t: Yes 

Wheel fype: Black Molded 

Shock Type'. 55rnm(7_ 16 in) Oil filled. alloy(4) 

BrdkeType: Flec:tronic 

Steering: Chassis Mounted Servo 
Transmission: 3 speed H M I. Remore Shifting 

Ugh ts: lrom & Rear LW (conuollabf<?) 

Apprwch Angle: 55• GroLind Llearance: 27mm capable: (U>6") 

Departure Angle: 60" Axle ground clearance: 21 mm: (0-83") 

Breakover Angle: 44• Height 136mm (SJ� in) 

Max climb anqle: so· Length: 263mm (10.30 in) 

Max tilt,mgle: 45" Wid1h: 120mm (4_; 2 in) 

Axle articulation: 25" Wheelbase: 150mm (5.90 in) 

r ront Track: I 1 l)mm (4.68 in) flearTratk: 119mm (4.68 in) 

Shock Length: 55mm (2.16 inches) Weight Blocks weiglIr: 46g(1.62oz) 

Wheels: 25.4 x 15mm ( 1 x 0.6 inches) Running weight 483g (1.06lbs) 

Tires: 54x 21 mm (2.13 x 0.83 inches) Weight without battery: 455.9 (1 00lbs) 

Wheel Hex SiLe: /rnrn Body Weight wllh lights: 93g (328oz) 

Bal Lery Tray: 48 L x 30 WY. 27mm H 

Pinion, l2T 

Spur Gear: 24T 

Tmnsmission: 3--speed 11 M L Remote Shifting 

Drivetrain ratla: 355:1 

Axle geartng: 2·1 

PA.-W,A HOIIIII' · TETRA · INSTRUCTION MANUAL © 



© 

DRIVING YOUR MODEl 

Now it's time to have some fun! This section contains lhsti'uctions on driving and making adjustments 
to your model. Before you go on, here are some important precautions to keep in mind. 

•Allow the model to cool for a few minutes between runs. This is particularly important when using 
high-capacity battery packs that allow extended periods of running. Monitoring temperatures will 
extend the lives of the battery and motor. 
,Do not continue to operate the model with low batteries or you could lose control of it. lndtcat1ons of 
low banefy powe( include slow operatton and sluggish servos (slow to return to center). Stop immedi­
ately at the first sign of weak batteries. When t!,e batteries in the transmitter become weak, the red 
power light (please refer to the section of radio system user's guide} will begin to flash. Stop immediate­
ly and install new batteries. 
-Do not drive the model at night, on publ1cstreets, or in large crowds of people. 
•If the model becomes stuck against an object, do not continue to run the motor. Remove the obstruc­
tion before continuing. Do not push or pull objects with the model. 
•Avoid running yout model ih tall grass, deep sand, or other conditions that severely limit the driving 
performance of the model. This wfll strain the power system and could cause ea1ly motor failure. 
-Because the model is controlled by radio, it is subject to radio interference from many sources beyond 
your control. Since radio interference can cause momeritary losses of control, allow a safety margin of 
space 1n all d1rectfons around the model in order to prevent collisions. 
-Use good, common sense whenever you are drivingyour model. Intentionally driving in an abusive and 
rough manner will only result in poor performance and broken parts. Take care of your model so that 
you can enjoy it for a long time to come. 
-High-performance vehlcles produce small vtbratfons that may loosen hardware over time. Frequently 
check wheel bolts and other screws on your vehicle to ensure that all hardware remains properly 
tightened. 

About Run Time 
It's impossible to give exact run times for the model, but typ1cally you can expec 20 minutes. Another 
major factor that affects run tf me is how the model 1s driven. Run times may decrease when the model 
is dtiven repetitively from a stop to top-speed and with repetitive hard acceleration. 

Tips for Increasing Run Time 
-Use the included charger. 
•Read and follow all maintenance and care instructions provided by the manufacturer of your batteries 
and charget. 
,Keep the speed control cool. 
-Maintain your model. Do not allow dirt or damaged parts to cause bindlng in the drivetrain. Keep the 
motor clean. 
-Considering purd1asing an optional higher capac1ty battery, 

PA.WW IIOllll'I' ·TETRA· INSTRUCTION MANUAL 



CHARGING INSTRUCTIONS • 
This is a guide for the care and usage of the charger and battery that comes with the vehicle. 

C636082-USB Charger 

C6360.81-7.4V 500Mah Li-ion Battery 

A. CAUllON: The C636082 charger ls for use 
Lu with 2-cell 7.4V Li-ion batteries ONLYand 
should not be used with any other batteries. 

A. CAUTI ON; Never leave the battery unattended 
£.uwhile charging. Always disconnect the battery 
and unplug the charger when finished charging. 

A. CAUTION: Never store the battery in your car 
£.uin direct sunltght. Excessive heat rnay damage 
the battery. 

A. CAUTION: Never charge the battery i f it is 
�damaged in anv wav.1-oose wires, punctured, 
puffy or wet. 

Retnove the battery from the vehicle before charging. 

• Place the battery on a fire-(esistant surface away 
from combustible materials. 

• l<eep the battery and charger away from water and 
other fluids. Never charge a wet battery. 

1 ,  Connect the USB connector to a PC USS port or to a 
USB AC wall adapter. The Red LED should be lit and 
solid. 

2. Connect the battery to the JST connector on the 
charger. The Red LED should be lit and stay solid, 
and the Green LED should Flash to indicate 
charging has commenced. The charger will 
automatic.ally begin the charging process.When the 

3. Red LED and the Green LED are both solid, the 
battery is fully charged. 

When using the C636082 charger, the C636081 battery should fully charge in 1 hour. 

GmlNG STARTED 

l[IRemove the body clips and body. 

�Install the battery. 

aa -.., O<I 
= N[JR 

o::J 
I • • 

<1lTurn on the transmitter. 

PAM1JA ilOBBI' · TETRA · INSTRUCTION MANUAL 

Power to the vehicle is controlled by 
connecting/disconnecting the battery. 

@install the body and body clips. 

© 



IP TRANSMITTER CONTROLS 

RADIO SYSTEM SPECIFICATIONS 

Transmitter 
Model: MT-305A 

Receiver 

FHSS Output Power: < 1 OOmW 
Model: MR-203A 

Frequency: 2.4GHz FHS� 
Operating Voltage: 6V-7.4V 
Dimensions: 33*33*1 5 rrm 

Operating Voltage: 4.8-6V 
Power Supply: 4 Cell Alkaline 
Frequency/Modulation Type; 2.4GHz FHSS 

TRANSMITTER AND RECEIVER/ESC DIAGRAMS 

-======i'/ 

Battery Compartment 

Antenna Wire 

Antenna(Bullt in} 

_, 
Remote Shifting 

LED Reverse CH1 

I 

,
� 

Th,�tle Trigg�R,mo<e Shiftlog 8':, - ,:_· _ll ___ steering Dual 

\ 
(CH2) Speed L-M-H - -+- - fliO. DIR Rate Knob <DIR) 

Steering 
Wheel(CHl )  

Battery 

CHl -- -+---��--• ,_ 
Steering Trim ,.\;JI,. 

Power/Bind 
indicator @o Bind 

_ _ __,,__ Q  _,- --, -- Button 

Power 
Sw�ch 

... 
ON[D)OFF 

I 
PowerSWitch 

Channel Output 
"l ":Sleering(CH1) 

''2":Throttle(CI 12) 
'
11'':Hei:Jdlighl ,(CH3} 
"4"HD Brake> 
"5":LLD Reverse 

''6":E�1CTrh\Te�Y1?�1gON/Off 

Note that the default brake q:,eI allon is to have the b1·aklng 
funr:tion opeI aI lonal between foI wa1ds a11d revers!i'.1 hL, m�11� 
as yolI Iele;ise rhe throttle uigge1 to neutral lheri,, wil be some 
braklng action oc, ur,mg. If yoll dO 11nt want this brak111g anion 
please install the jumpeI plug a, shown. 

Al,o note 1hol 1 hl, 1eceiver �Upports 1 hf' op11onal u�e ort l· D\ lo 
Indicate the use of brakes. You can plug your optional l[D's into 
output 4 and I hey wlll lighl uµ vvhe-n lho> b1akinq acl Ion is 
Functioning. 

P.AIIOA IIOBIII' · TETRA · INSTRUCTION MANUAL 



TRANSMITTER CONTROLS 

INSTALLING TRANSMITTER BATTERIES 

This transmitter requires 4 AA batteries. 
l .Remove the battery cover from the transmitter. 
2.lnstall the batteries as shown. 
3.1 nstall the battery cover . 

.h\_ CAUTION: If using rechargeable batteries, charge only rechargeable batteries. 

Lll Charging non-rechargeable batteries may cause the batteries to burst, resulting 
in injury to persons and/or damage to property . 

.h\. CAUTION: Risk of explosion if battery is replaced by an incorrection type. 
Lll Dispose of used batteries according to national regulations. 

BINDING 

YOUR TETRA Xl COMES BOUND AND READYTO OPERATE. N THE EVENT 
THAT YOUR VEHICLE DOES NOT RESPOND TO THE TRANSMITTER, FOLLOW 
THE BINDING INSTRUCTIONS BELOW. 

1 .Power OFF the ESC/Receiver and transmitter. 
2.Connect a fu lly charged battery to the ESC/Receiver. 
3.Press the Bind button and power on the transmitter, LED on transmitter 
wil l flash. 
4.Power on the receiver. 
5.Receiver LED flash, when it goes solid, indicating the bind is successful. 

M.W,A HOIIIII' · TETRA · INSTRUCTION MANUAL 0 



• TRANSMITTER CONTROlS 

STEERING RATES 

Rates (dual rate) al low you to make adjustments to Steer­
ing, which a l lows you to access a different rate by turning 

CHANGING THE THROTTLE LIMIT 

The Trim function a l lows electronic adjustment or center­
ing of the steering servo to get the servo arm exactly 
perpendicular to the servo, or i n  the exact opt lmum de­
sired position. 

L -Beginner Mode 
Throttle limiting Switch: 30% 

L M H 

• Best for learning the basic functions of left, right, stop, brake and reverse 
• For use in smaller areas 
• Longest battery I if e 

M-Best Overa l l  Performance 
Throttle l lmlting Switch: 60% 
• Great top speed and acceleration 
• Easier to accelerate in desired direction, especia l ly on loose surfaces when compared 

to Maximum Speed setup 
• Run time is greatly in creased over Maximum Speed setup with minimal impact to 

speed 

H-Maximum Speed 
Throttle limitin9 Switch: 100% 
• More capable of popping and holding wheelies 
• Higher top speeds and maximum acceleration 

PA.W,A IIOIIIII' · TETRA · INSTRUCTION MANUAL 



Maintaining Your Model 

Your model requires timely maintenance in order to stay in top running condition. The following 
procedures should be taken very serfously. 

Inspect the vehicle for obvious damage or wear. Look for: 
1 .  Cracked, bent, or damaged parts 
2. Check the wheels and steering for binding. 
3. Check the operation of the shock absorbers. 
4. Check the Wiring for any frayed wires or loose connections. 
5. Check the mounting of the receiver and servo(s) and speed control. 
6. Check the tightness of the wheel nuts with a wrench. 
7. Check the operation of the radio system, especially the c:ondition of the batteries. 
8. Check for any loose screws in  the chassis structure or suspension. 
9. Inspect the gears for wear, broken teeth, or debris lodged between the teeth. 
l 0. Check the tightness of the front pivot balls. 

Motor: Every 10-15 runs, remove, clean, and lubricate the motor.Use a product such as electric motor 
cleaning spray to fiush dirt out of the motor. After cleaning, lubricate the bushings at each end of the 
motor With a drop of light-weight electric motor oil. 

Chassis: Keep the chassis clean of accumulated dirt and grime. Periodically inspect the chassis for 
damage. 

Shocks: Keep the oil level in the shocks full. Use only 1 00% pure silicone shock oil to prolong the life of 
the seals. If you are experiencing leakage around the top of the shock, inspect the bladder in the top 
cap for signs of damage or distortion from overtightening. If the bottom of the shock is leaking, then it 
is time for a rebuild. 

Suspension: Periodically inspect the model for signs of damage, such as bent or dirty suspension pins, 
beot turobuckles, loose screws, and any sfgns of stress or bending. Replace components 
as needed 

Driveline: Inspect the drfveline for signs of wear such as worn drive yokes, dirty axle half shafts, and any 
unusual no1se or binding. Remove the gear cover, inspect the spur gear for wear, and check the 
tightness of set screws in the pinion gears.llghten, clean, or replace components as needed. 

Storage 
When you are through running the model for the day, blow ft off With compressed air or use a soft 
bristled paint brush to dust off the vehicle. Always disconnect and remove the battery from the model 
whenever the model is stored. If the model will be stored for a long time, then also remove the batteries 
from the transmitter.Keep this tnilnual and the other documents induded with your model for future 
reference. If you misplace your manual or any of the documents, they may be downloaded at 
www.pandahobby.com. 

M.tlDA IIOllll'Y · TETRA · INSTRUCTION MANUAL 



IP TROUBlESHOOTING 

PROBLEM POSSIBLE CAUSE SOLUTION 

Vehicle does 
Battery not charged or connected Charge battery, plug battery in, check connector -

not operate ESC switch not ON Turn ON [SC switch, usln� your ESC lnstructron manual -
Transmitter low battery or not ON Replace batteriesff urn ON 

Motor runs but 
Pinion not meshing with spur gear Adjust pini on/spur mesh 

rear wheels Pinion spinning on motor shaft Replace pinion ge¥ on motor 

don't move Transmission gears stripped -,-
Replace transmrsslon gears 

Drfve pfn broken Check and replace drive pin 

Steerrng does 
Servo plug not in receiver properly Plug servo in, check connector - Servo failure Replace or repair servo not work Locked up steering linkage Free up steeri ng linkage 

Won't turn fn Servo gears damaged Replace servo one dlrectfon ---- -
Motor plugs loose Plug moto· in completely 

Motor does Motor wire broken Repair or replace as  needed 
not run ESC out of adjustment/ESC damaged Rese1 f.SC usmg youi f5C instruct inn manual/Replace E SC 

Motor failure Replace motor 

ESC gets hot Motor over-geared Use smaller pinion or larqer spur qear on motor 
Dnvelfne bound up Check wheels, suspension and transmission for binding 

Poor run time 
Battery pack not fully charged Recharge battery 

and/or sluggish Charger not allowing full charge Try another charger 

acceleration Motor worn out Replace motor 
Drivellne bound up Check wheels, transmission for binding 

Poor range Transmftter batterres low Check and replace 
and/or ,--- -,- -· -

Vehicle battery low Recharge or reQlace 
glitching Loose JJlugs or wires Check afl wire connections and plugs 

Slf pper won't Drive pin missing in shaft Replace drive pin 
adjust -

Spur gear face worn out Replace spur gear and adjust slipper 
Goes backwards Check throttle reversing switches on transmit-when you pull the ter Reset ESC. Us1ng your transmitter manual trlgger, or forward 
when pushing and ESC manual 

Goes ritt when 
turning he wheel Check steering reversing switches on trans -
left(or left when rnitter using your transmitter manual turned right) 

Hc•Vl'I\(' h,1' ,1 l \("'(()11,1� dr>l,lf ()11( ,. t l1P whirl,, I\ ,,1 ,I (\lmpl, •t,, 
Reverse problem No reverse ,Lnp M,lkc• ,11i, · lti h>\1 llil\ l,pfor,• '"""ll lnl) yrilll I '>{ 

-
No reverse or brakes Reset your ESC, or repatr your ESC 

® P.tlt'WIA IIOIIIII' · TETRA · INSTRUCTION MANUAL 



ASSEMBLY STEPS 

* FOR MAINTENANCE PURPOSES, OR TO REPLACE A DAMAGED PART, 
THE FOLLOWING PAGES WILL GUIDE YOU THROUGH DIS-ASSEMBL V 
AND ASSEMBL V. 

[!11Fr011t 
Fr.on.tGearBc»c 

@ 
Ball Bearings 
4x8x3mm 

0-
Button Head Hex 
Screws 1.4x7mm 

�hoot 
Fr011t GNr Box 

C636077 
Bu�on Head He.x Screws 2x l 0mm 

C636051 
Bol l Bearings 4x8x3mm 

PA.w»A IIOIIBI' · TETRA· INSTRUCTION MANUAL 

C636003 
Bevel Gear ·24T 

@ 
Bearings 
5)t8x3mm 

Button Head Hex 
Screws 2x l 0mm 

C636069 
Bearings 5x8x3mm 

@ 



ASSEMBlY STEPS 

�Front 
Front Gear Box 

. 
............. 

Button Head Hex Screws 
2x9mm 

Button Head Hex Screws 
2x8mm . ·� 

:: � 

---�· �� 
C636056 

Button Head Hex Screws 2x9mm 

C636008 
Lower Shock Mount 

--� 
-� . 

..... �� C636056 
�- Button Head Hex Screws 2x9mm 

-.-,,=,-----, C636009 
rpri, Front 

I F s b A I l:ii.i rlollt Geac Soi< rant tu x e 

C636051 
' 

.,N-------
Ball Bearing

�
x3mm

� 
_ 

CSSOOS, � � 

'""�""'· � / C636072 
Pins 1 .5x5mm 

,• 

C636054 
Button Head Hex screws 

2x6mm 

✓ ,�.,,,,Y,... 
' . 

,: - / 

.. _., .. -
' 

, C636054 
, Button Head Hex Screws 2x6mm ,� 

C636055 
Button Head Hex Screws 2x8mm 

C636054 _....,.----- <=, 
Button Head Hex Screws ·I 

2x6mm 

0 

C636054 
Button Head Hex Screws 

2x6mm 

@ 
Ball Bearings 

4x8x3mm 

L 
Pins 1.5x5mm 

Button Head Hex screws 
2x6mm 

@ PAiWIA IIOBIII' · TETRA · INSTRUCTION MANUAL 



ASSEMBLY STEPS 

�Front 
Steering Servo 

C6360l l 
Servo Mount 

C636019 
Servo Arm 

I e rc�':Steefing TI.e-rod 

Button Head Hex 
Screws 2x6mm 

C636057 
Button Head Hex Screws 

2x5mm 

C6360l2 
Servo Mount Plate 

PAIVDA ilOIIB'Y · TETRA · INSTRUCTION MANUAL 

� 

1� C636054 
Button Head Hex Screws 2x6mm 

C636060 
Pivot Balls 4x4mm 

[] 
Pivot Balls 4x4mm a.a 
Button Head Hex 
Screws 2x5mm a--
Button Head Hex 
Screws 2x6mm 



[!IiJ 
Front 

J ! Front Steering Tl�: 

C636054 
Button Head Hex 
Screws 2x6mm 

i 
/ 

/ 

C636014 
Steering link 

(assembled with pivot balls) 

i- - ' 
'· cs3sos4 

, Button Head Hex 
Screws 2x6mm 

ASSEMBLY STEPS 

C636077 
Button Head Hex {!!) 
So•-� �.· 

' '� --, 

• .....___ C636060 
, Pivot Balls 4x4mm 

' i 

C636061 
Ball Studs M2 " 

[JJ 

C636060 
Pivot Balls 

4x4mm 

Pivot Balls 4x4mm 

o+-
Ball Studs M2 --
But;ton Head Hex 
Screws 2x6mm 

H#D� IIOBll'J' · TETRA ·  INSTRUCTION MANUAL 



ASSEMBLY STEPS 

[fE
Front 

I Front Drive Shalt 

Pins l .5X8mm 

Pins3x5mm 

Ball Bearings 
4x8x3mm 

Button Head Hex 
Screws 1 .4x7mm 

' ' 

' ' 

' ' ' ' 

Pins 1 .Sx8mm - --f/____ _ _____ . @' 
C636015 -••• _ 

Front Center Drive Shaft Set 
• • • • ·-_ _ . 

C636051 
Ball Bearings 4x8x3mm 

j'lt.,liWhJ ROIIIII' · TETRA · INSTRUCTION MANUAL 



ASSEMBLY STEPS 

C636077 Ill ,Rear I Button Head Hex RearG.earBox J 
� 

screws 2x10mm 

_.--/ ,1F 

� 
Button Head Hex 
Screws 2x10mm 

@ 
Bearings 
5x8x3mm 

m Rear I Im RearGearBox 

Qi---, 
I ;--1 \ 

�--

l I \ \ 
\ . ' 
\ \ 1.__ ' ' \ ?---., --' 

I \ 

'. ' ' 
\ ' ' ' ' \ 

'. 

\' 
\ 
� 

C636056 
Button Head Hex 

Screws 2x9mm 

� 

' -., 

•, 

' ' . 
\ Q I ' ' 

\ \ . .  ' .  ' ' 

Button Head 
Hex Screws 
2x8mm 

Button Head 
Hex Screws 
2x9mm 

mooss» �\•,: �\ 
Button Head Hex C636055 · Screws 2x8mm Button Head Hex� 

Screws 2x8mm 

C636069 
Bearings 

5x8x3mm "� ' 

' 

@ 
I 

' 

�636069 
Bearings 

5x8x3mm 

C636056 
Button Head Hex 

. . ' 
' I .. ' 

' 

Screws 2x9mm � 

@ P.tltWJ.tl l#Olllli' · TETRA · INSTRUCTION MANUAL 



ASSEMBlY STEPS 

C636010 
Drive Hex 7x3x5mm 
with Pins 1 .5x5mm 

C636072 
� Pi ns 1 .5x5mm 

V 

IIJRear 
I Rear 0rflle Shalt 

®--- Pins 3x5mm 

� i 

C636054 

. 
Button Head Hex 
Screws 2x6mm 

' 
--

C636013 
, O O Rear Link Mount 

PAIIDA ilOBBI' · TETRA ·  INSTRUCTION MANUAL 

C636072 
Pins 1.5x5mm 

C638010 
Drive Hex 7x3x5mm 
with Pins 1 .SxSmm 

Pins 1 .Sx5mm 

@ 
Bearings 3x6x2,Smm 

Pins l .5x8mm 

Pins3x5mm 

a,,. 
Button Head Hex 
Screws 2x6mm 



I � C6�6027 

C636022 

ASSEMBlY STEPS 

/
�-------

�

hput GearShafl 

C6360S2 ISTlnputGear 
� __ ,___ 

- ----•---. __,...... �- --- -.-:.l""' 3-=� -------�---
Buings 2x5x2.5mm �--

-- C6360S2 

@ 
Bearings 
2.<5x2Smm(41 

&Jt\oo Head He, 
Screws 1,&m, 

60T Mai.::�r!bal Gear � --

l!tamgs 2xSx2.5rt,n 

-----(}) � 

@ 
Ball Beamgs 
41Sx3mm 14) 

�--

..... __ .... 

C636025 
Main Oiff Gear Shafi 

. 0 --.. 
I 

OB60S2 
Bearings 2.<5x25mm 

, (g:· C63605I ' - (t Bal Bearings 
_ 4x8x3mm 

---..... 

C636018 

Center Differential Gear Box 
(without gears) 

MiW>.il IIOBB'I' · TETRA · INSTRUCTION MANUAL 



ASSEMBLY STEPS 

C636079 
180 Brushed Motor 
and motor mount 

@ 
Bearings 
2x5x2.5mm 

ID] g:�er Gear Box I 

Button Head Hex 
Screws 2x5mm 

C636053 
Button Head Hex 
Screws 1 -4x7mm 

Button Head Hex 
Screws 1.4x7mm 

C636095 

C636057 
Countersunk Head Hex 

Screws 2x 14mm 
Button Head Hex Screws 2x5mm 

, __ 
C636057 

',,_ Button Head Hex Screws 2x5mm 

C636057 
Button Head Hex Screws 2>\5mm 

C636053 ,1
✓,· 

Button Head He� Screws 1.4x7mm 

� 

, 

C636099 
Motor Pinion 

Gear 12T 
for 180 Motor 

P.111,W,A IIOBBI' · TETRA· INSTRUCTION MANUAL 



IDJCen 
Center Gear Box 

Pins 1 .5x8mm 

Plns3x5mm 

0636057 
Button Head Hex 

Screws 2x5mm 

I ,,_ 
............. 

___ ..... _ .. ________ _ 

Pins 1 ,5x8mm 

C636015 

ASSEMBlY STEPS 

� Pins3x5mm 

I 

� I ' 

Front Center Drive Shaft Set 

C636057 
Button Head Hex-.......___ ,a.. 

Screws 2x5mm --...._-,_ 
C636055 ',, 

Button Head Hex ', C636057 Scre
t

2x8mm Button Head Hex 
Screws 2x5mm C636032 

I" 

Skidplate/ lower gear cove 

'-"--. 

••,,, C636057 
-�Button Head Hex 

Screws 2x5mm 

',, --.� 

''1 
Button Head Hex 

Screws 2x5mm 

. ... ... , 

•C6360�;•-,,

y

•,, 
Button Head Hex 
Screws 2x8mm 

C636057 
Button Head Hex 

Screws 2x5mm 
C636061 

Ball Studs M2 

Button Head Hex Button Head Hex 
Screws 2x5mm Ball Studs M2 Screws 2x8mm 

@ ArJ.W,A ilOIIBI' · TETRA· INSTRUCTION MANUAL 



ASSEMBlY STEPS 

ll•shockTowers 

C636054 
Button Head Hex 

C636054 _&. 
Button Head Hex �,_ 
Screws 2x6mm 

�--, __ 
C636055 

Button Head Hex 
Screws 2x8mm 

C636057 
Button Head Hei< 

,. Screws 2x5mm -,_ ---< 
Button Head Hex Button Head Hex Button Head Hex 

••� C636054 
Button Head Hex 
Screws 2x6mm Screws 2x5mm Screws 2x8mm Screws 2x6mm 

fl Genter-G� l!Qx 
lnstallaUon 

Button Head Hex 
Screws 2x5mm(8) 

' ' ' ' 

PAMDA ilOBB� · TETRA· INSTRUCTION MANUAL 

C636057 
Button Head Hex 
Screws 2x5mm(8) 

C636037 
Rear Shock Tower 



', C636060 
�vot Balls 4x_4mm 

� · it 
� �

__.--:;-
C636060 

: O' Pivot Balls 4x4mm 

� C636060 
'O' !'tvot Balls 4x4mm 

I] Froqt Upper Uhk 

C636058 
Button Head Hex Screws 2xl 8mm 

Button Head Hex Screws 2x 18mm 2mm Nylon Locknuts 

ASSEMBLY STEPS 

. -7?'  lifl x4 

Pivot Bails 4x4mm 

C636062 
2mm Nylon Lo�knuts 

MIW>..tl IIOBBI' · TETRA· INSTRUCTION MANUAL 



ASSEMBLY STEPS 

• Rear Upper l.lhlf 
lnstaflation 

C636058 

--' ,--
-- I ' ' 

Button Head Hex Screws 2Jc.1 8mm 

rn--• @ 
Button Head Hex Screws 2Jc.1 8mm 2mm Nylon Locknuts 

PANIDA i#Oillll' · TETRA ·  INSTRUCTION MANUAL 

C636062 
2mm Nylon Locknuts 



iD] 51\od<,,<\l>sort,er I 

lt--
' ��Q.�J!Y-- __ C636064 

1.5mm E-Clips 

@ . 
' . 

1 .5mm E-CHps 

��-C636064 
1,5mm E-Clips 

[[]] 
Pivot Balls 

4x4mm 

�) 

® 
' ' ' 

� 

ASSEMBLY STEPS 

PANO� ilOllill' · TETRA · INSTRUCTION MANUAL 



ASSEMBlY STEPS 

.Shock 

©- --·--

x4 

' 

I C636040 
Shock Absorber Set 

I Shock Absorber r 
lnslalltion 

C636078 
Button Washer Head 

Z."""-
' 

C636066 

/ 

,, Shock Cap Bushings 
C636078 • '• 5. 5x6.

!

5mm 
Button Washer Head 
Hex Screws 2x12mm 

'•• ••• 

Button Washer Head 
Hex Screws 2x 1 2mm 

•,,, C636078 
'�Button Washer Head 

� Hex Screws 2x 12mm 

PANDA ilOBBI' · TETRA ·  INSTRUCTION MANUAL 

[D 
Shock Cap Bushings 

5.5x6.5mm 

C636066 
Shock Cap Bushings 

5.5x6.5mm 

'•, 

C636078 
Button Washer Head 
Hex. Screws 2x 12mm 



damper retainer 8 

Pull down piston and pour oil into cylinder. 
Remove air bubbles by slowly moving 
piston up and down. 

ASSEMBlY STEPS 

cyllnder cap 

0 shock spring 

Pull down piston rod 4mm, attach oil seal and 
absorb oil overflow with tissue paper. 

* The Dampers come supplied filled with oil, so you only need to follow 
the instructions below for maintenance, or to change the viscosity 
(weight) of oil. 

PAiWW IIOIIIIY · TETRA · INSTRUCTION MANUAL 



ASSEMBlY STEPS 

ill Fronl/R'l'lr Low« J �nl< Installation 

C636059 
Button Head Hex 

7"= 

C63A, 
Button Head Hex \ 
Screws 2x14mm \ 

\ 
C6S6055 

Button Head Hex 
Screws 2x8mm 

� ... ' ' . . ' 
' � ,� -�-=-

-:. � =-�, � - - - -
�. 
I 
I 
I 
I 
I 

I 

\ 
\ 

C636059 

C636059 
Button Head Hex 
Screws 2x14mm 

Ff"'l'll/Rear B�mpor 
1nm er Jnstallstion 

C636055 
Button Head Hex 
Screws 2x8mm 

· Button Head Hex 
Screws 2x14mm 

\' 

P..-bW>A IIOIIIIJ' · TETRA· INSTRUCTION MANUAL 

a 
Button Head Hex 
Screws 2x14mm 

C636055 � 
Button Head He 
Screws 2x8mm 

i ' 
I I 
: 

I 

' ' 
I 
I 
I 
I 
I 
f 

Bl./tton Head Hex 
Screws 2x8mm 

.ti-
Button Head Hex 
sc�ews 2xsmm 



l!IFtor'IUReet 
Body l'osts 

Button Head Hex 
Screws 2x6r'nm (8) 

Button Head Hex 
Screws 2x8mm (8) 

C636055 
Button Head Hex 
Screws 2x8mm 

�--

C636054 
Button Head Hex 
Screws 2x6mm 

C636054 
Button Head Hex 
Screws 2x6mm 

(\ 
1 f 

C636055 
Button Head Hex 
Screws 2x8mm 

m�<fd Plate L<!ft/R)gni 

C636054 
Button Hcad Hex 
Screws 2x6mm 

< -� 
............ 

ASSEMBlY STEPS 

Button Head Hex 
Screws 2x6mm 

C636054 
, Button Head Hex 
..._ Screws 2x6mm --� 

PA.-W,,t i#OilBI' · TETRA · INSTRIJCllON MANUAL 



C636029 
Receiver/EJecttooic 

Speed Control UnitMR-20

� 

ilil eyoq'{Shelr 
; lnsla�afton 

I 

ASSEMBlY STEPS 

C636081 

�-·•"·••·· .. , 

Body Clips 

PAiW>A ilOINIY · TETRA · INSTRUCTION MANUAL 



ASSEMBlY STEPS 

e GrUle/Detall Parts 
lns1allatlon 

C636055 

C Button Head Hex 
Screws 2x8mm 

----------

(]jnflliftllt 
Button Head Hex 
Screws 3x6mm a.> 
Phillips Screws 
Self-tapping 
l.7x5mm 

(j)lmlmmll> 
Phillips Screws 
Self-tapping 
1 .sxsmm 

Phillips Screws 
l.5x5mm 

� 
Button Head Hex 
Screws 2x8mm mm-· 
Button Head Hex 
Screws 2x6mm 

C636090 
Phillips Screws 

Self-tapping 
1.7x5mm (8) 

PAaVOA ilOBBi' · TETRA· INSTRUCTION MANUAL 

C636090 

C636054 
Button Head Hex 
Scre\'ls 2x6mm 

C636097 
lil-<...--::;:;;,....-1phillips Screws 

' 

Self-tapping 
l .5x8mm (8) 

C636054 
Button Head Hex 
Screws 2x6mm 

-� C636098 
Button Head Hex 

""
-
----screws 3x6mm 



I EXPLODED VIEW 

C636000UL 

/C63606:J 

!fl) k T
' 

@,, C6360/B 

@ � 
� e ,.. 
@ ,. 

(;636040 

e 
® 
0 

e 

I 
C63604ll 

C636080fll 

'- C636003 

✓ 
" 

C636084 

PANDA HOIIII� · TETRA · INSTRUCTION MANUAL 



BC63604:> 

7 

C6360!,/ 

C6360!8 

C636040 
C636040 

�ii. HOIIIII' · TETRA · INSTRUCTION MANUAL 

· �  
C636063 , 

C63608013L 

e 
@ e e 

I 
C:836059 ' 



PARTS UST 

Parts list 1 

BC636001 C636002 C636003 C636004 C636005 

, � � � 
� 

. " 

. 

Axle Housing Pinion Gear 12T Bevel Gear 24T Front Axle Shaft CHub 

C636006 C636007 C636008 C636009 C636010 

�� 

lo � &J 
� 

�� 

I 
a Il a a 

� 
lo ijs ®@@ @ I 

. 0 

Steering Knuckle Arm Rear Axle Carrier Lower Shock Mount Front Stub AXie 
Drille Hw< 7x3x5mm with 

Pins 1 .5x5mm (4) 

C63601 1  C63601 2  C63601 3  C636014 C63601 5  
>-

� 

� • 9 
o,JJ ¼ 

�-
. 

. 

Servo Mount Servo Mount Plate Rear Unk Mount Steering link Front Cer1ter 
(assembled with pivot balls) Drive Shatt Set 

C636016 C636017 C63601 8  C636019 C636020 

� �,� � @ 
Rear Center Drive 

Steering Tie Roct Center Differentia
l 

Gear Box 
Servo Arm 

50T Main Differential 
Shatt Set Case 3 pc&(without gears) Gear 

C636Q21 C636Q22 C636023 C636099 C636025 --

@ C t:!J � 

30T Idler Gear 15T Input Gear Spur Gear 64T Motor Pinion Gear 12T Main Dlff Gear Shatt tor 1 eo Motor 

C636026 C636027 C636079 C636029 C636030 

� 

L-_,,,_._ �� 
� -------� 

� � 1' I 

�� 

. 

l --
Idler Gear Shatt Input Gear Shatt 

180 Brushed Motor Receiver/Elec1ronlc Speed 
and motor mount Control Unit MR-203A Steering Servo 

PANDA IIOIIIII' · TETRA ·  INSTRUCTION MANUAL 



PARTS LIST 

C636031S 

Main C hassls Ralls, 
Steel (l&R) 

C636036 

Front Shock Tower 

BC636041 

Front Bumper Set 

Tires and Wheels, Mounted 
and Glued (pr.) 

BC636050-0R 

Body Shell Set(Orange) 
w F & R rllle w o lam s 

0636054 

i i i  i 
i i i i 

Button Head Hex 
Screws 2x6mm (8) 

C636032 

Skldplate/ lower 
gear cover 

C636037 

Rear Shock Tower 

BC636042 

Rear Bumper Set 

Tires (pr.) 

BC6360508 

C636055 

i i i  i 
i i i  i 

Button Head Hex 
Screws 2x8mm (8) 

Parts list 2 

C636033 

Front Bumper Mount 

C636038 

Upper Unk(Z) 

0636043 

Front Body Post Set 

80636048 

Wheels with Hub 
Counterweight Blocks (pr,) 

C636051 

� e 

® ®  

Ball Beari ngs 4xBx3mm (4) 

C636656 

i i  i i  
i i  i i  

Button Head Hex 
Screws 2x9mm(8) 

PA.W,A IIOIIIII' · TETRA ·  INSTRUCTION MANUAL 

C636034 C636035 

Rear Bumper Mount Battery /RX Mounting Tray 

C636039 C636040 

Lower Llnk(Z) Shock Absorber Set (Z> 

C636044 BC636045 

Rear Body Post Set Skid Plates (left & right) 

C636091 80636050 

2.4Ghz. 3ch Fu I Body Shell Set(Clear) 
Function Radio w/F & R grille vl/o lamps 

C636052 C636053 

9 9 i i i  i 

e e i i '  i 
Bearings 2x5x2.5mm (41 Button Head Hex 

Screws 1 .4x7mm (8) 

C-636057 C636058 

i i ii ,,,,,,,, i i i i 
Button Head Hex Button Head Hex 
Screws Zx5mm(B) Screws Zxl Bmm(B) 



PARTS LIST 

Parts list 3 

C636059 C636060 C636061 C636062 C636063 

,,,,,,,, 
I[] I[] []I[] 

� Q .Q.  ¥ 
B fiSHi::o 1ID B .B B B  

I T T  
[] [] II) If] 

¥¥¥� 
ITil B cr:iHEn tEn ITil a:n B 

Button Head Hex Pivot Bal ls 4x4mm (8) Ball Studs M2 (8) 2mm Nylon lccknuts (8) 2,5mm Nylon Locknuts (8) Screws 2x14mm(8) 

C636064 BC636065 C636066 C636067 0636068 

� � � � 

�p 
[D [D 

Qfj � 
y � � y [D [D 

1 .5mm E-Clips (8) 
Rearview Mirrors Shock Cap Bushings Battery Straps Set Transverse Stiffener pr(L& RJ 5.5x6.5mm(8) 

C636069 C636070 C636071 C636072 C636073 

IJ 
® ® ® ® &:::;a ® ® E�� @ 0 □ □ a 0 

Bearings 5x8x3mm (4) Bearings 3x6x2.5mm (4) Roof Light Bar & Pins 1 .SxSmm (4) SOT Main Differential Gear + 
Mount with lamps 30T ldl@r Gear + 1ST Input Gear 

C636074 BC636075 BC636076 C636077 C636078 

Ot) 
Oiiif '"'. r, tD 

i i i i  Tiff  
i' i i i  Tiff  

Front& Rear Light set Front Grille Rear Grille Button Head Hex Button Washer Head Hex 
Screws 2x10mm (8) Screws 2x12mm (8) 

C636095 C636080BL C636081 C636082 C636083 

I i  i i  � � r=j � 
I I I i  ' '  �- � 

Countersunk: Head Hex Dustproof Wheel 7.4V SOOMah LI-Ion Battery USB Charger Double-sided 
Screws 2xl 4mm nut Cap (4) tape for ESC 

C636084 C636085 0636086 0636087 0636088 

�. a.w. 

� 

i i i  i i i  i i  i i 'i i  � � 
CM:M,. OA&. 

i i' i i  i i  i i  i i i i  � ·OA.., 

Body Clips(8) Y-Harness Phillips Screws Self-tapping Phillips Screws 1 .5x6mm(8) Button Head Hex 
l .5x4rrim(8l Screws 2x4mm(8) 

PAt'VDA HOIIIII' · TETRA· INSTRUCTION MANUAL 



PARTS LIST 

[ 
C636089 

f i '  i 
i ' f  i 

Phillips Screws- Setf-tappln 
1. 7x4mm [8) 

0636096 

i i '  f 
i i i  f 

0636090 

i i i i  
i i i i  

Ph
i

lltps Screws Self-tapping 
l.7x5mm (8) 

0636097 

Phillips Sc,·ews Setf�tapping Phil lips Screws Self.tapping 
1. 5x5mm [8) 1 . 5x8mm (8) 

BC636050BL 

Body Shell Set(Black) 
w/F & R grille w/o 1-omps 

BC636050W 

Body Shell Set(WhiteJ 
w/F & R grille w/o lamps 

Parts list 4 

0636092 

Engine Cover Grill e 

0636098 

'i i  i 'i  • • • •  
Button Head Hex Screws 

3x6mm(8) 

8O636050G 

Body Shell Set(GreenJ 
w/F & R grille w/o lamps 

PA�A IIOIIIII' · TETRA ·  INSTRUCTION MANUAL 

I 

0636093 

Spare Tire Rack 

BC636060Y 

Body Shell Set(Yellow) 
w/F & R grille w/o lamps 

BO636050GR 

Body Shell Set(Grey) 
w/F & R grille w/o i!JmJ)s 

0636094 

Door Handles(4J 

BC636050R 

Body Shell Set(Red) 
w/F & R grille w/o lamps 



• 
Part# 

BC636001 
C636002 
C636003 
C636004 
C636005 
C636006 
C636007 
C636008 
C636009 
C636010 
C636011 
C636012 
C636013 
C636014 
C636015 
C636016 
C636017 
C636018 
C636019 
C636020 
C636021 
C636022 
C636023 
C636025 
C636026 
C636027 
C636029 
C636030 
C636031S 
C636032 
C636033 
C636034 
C636035 
C636036 
C636037 
C636038 
C636039 
C636040 
BC636041 
BC636042 
C636043 
C636044 
BC636045 
BC636046 
C636047 
BC636048 

Description 

Axle Housing 
Pinion Gear 12T 
Bevel Gear 24T 
Front Axle Shaft 
C Hub 
Steering Knuckle Arm 
Rear Axle Carrier 
Lower Shock Mount 
Front Stub Axle 
Drive Hex 7x3x5mm with Pins 1.SxSmm (4) 
Servo Mount 
Servo Mount Plate 
Rear Link Mount 
Steering link(assembled with pivot balls) 
Front Center Drive Shaft Set 
Rear Center Drive Shaft Set 
Steering Tie Rod 
Center Differential Gear Box Case 3 pcs(without gears) 
Servo Arm 
SOT Main Differential Gear 
30T Idler Gear 
1 ST Input Gear 
Spur Gear 64T 
Main Diff Gear Shaft 
Idler Gear Shaft 
Input Gear Shaft 
Receiver/Electronic Speed Control Unit MR-203A 
Steering Servo 
Main Chassis Rails, Steel (L&R) 
Skid plate/ lower gear cover 
Front Bumper Mount 
Rear Bumper Mount 
Battery/RX Mounting Tray 
Front Shock Tower 
Rear Shock Tower 
Upper Link(2) 
Lower Unk(2) 
Shock Absorber Set (2) 
Front Bumper Set 
Rear Bumper Set 
Front Body Post Set 
Rear Body Post Set 
Skid Plates (left & rig ht) 
Tires and Wheels, Mounted and Glued (pr.) 
Tires (pr.) 
Wheels with Hub Counterweight Blocks (pr.) 

PANDA HOBIII' · TETRA · INSTRUCTION MANUAL 



Part# 

C636051 
C636052 
C636053 
C636054 
C636055 
C636055 
C636057 
C636058 
C636059 
C636060 
C636061 
C636062 
C636063 
C636064 
8(636065 
C636066 
C636067 
C636068 
C636069 
C636070 
C636071 
C636072 
C636073 
C636074 
8(636075 
BC636076 
C636077 
C636078 
C636079 
C636080BL 
C636081 
C636082 
C636083 
C636084 
C636085 
C636086 
C636087 
C636088 
C636089 
C636090 
C636091 
C636092 
C636093 
C636094 
C636095 

Descriplion 

Ball Bearings 4x8x3mm (4) 
Bearings 2x5x2.5mm (4) 
Button Head H e x  Screws l .4x7mm (8) 
Button Head H e x  Screws 2x6mm(8) 
Button Head Hex  Screws 2x8mm(8) 
Button Head Hex  Screws 2x9mm(8) 
Button Head H e x  Screws 2x5mm(8) 
Button Head H e x  Screws 2x18mm(8) 
Button Head H e x  Screws 2x14mm(8) 
Pivot Balls 4x4mm (8) 
Ball Studs M2 (8) 
2mm Nylon Locknuts (8) 
2.5mm Nylon Locknuts (8) 
1 .5mm E-Clips (8) 
Rearview Mirrors pr (L & R) 
Shock Cap Bushings 5.5x6.Smm(4) 
Battery Straps Set 
Transverse Stiffener 
Bearings 5x8x3mm (4) 
Bearings 3x6x2.Smm (4) 
Roof Light Bar & Mount with lamps 
Pins l .5x5mm (8) 
SOT Main Differential Gear + 30T Idler Gear + 1 ST Input Gear 
Front& Rear Light set 
Front Grille 
Rear Grille 
Button Head H e x  Screws 2x10mm (8) 
Button Washer  Head Hex Screws 2xl 2mm (8) 
180 Brushed Motor and motor mount 
Dustproof Wheel nut Cap(4) 
7.4V SOOMah Li-ion Battery 
USB Charger 
Double-sided tape for ESC 
Body Clips(8) 
Y-Harness 
Phillips Screws Self-tapping 1 .5x4mm(8) 
Phillips Screws 1 .5x6mm(8) 
Button Head H e x  Screws 2x4mm(8) 
Phillips Screws Self-tapping 1 .7x4mm ( 8 )  
Phillips Screws Self-tapping 1 .7x5mm ( 8 )  
2.4Ghz 3ch Full Function Radio 
Engine Cover Grille 
Spare Tire Rack 
Door Handles(4) 
Countersunk Head H e x  Screws 2x14mm 

PAIWM HOIIB� · TETRA · INSTRUCTION MANUAL 

• 

@ 






